
 
 

  

 

   
FS-TER-005 

 
 

TECHNICAL SHEETS 
FOR EFFLUENT TREATMENT PLANTS 
IN TEXTILE INDUSTRY 

 
MEMBRANE FILTRATION AND REVERSE 
OSMOSIS 
 

SERIES: TERTIARY TREATMENTS 
 
 
 
 
 
Title MEMBRANE FILTRATION AND REVERSE OSMOSIS 

(FS-TER-005) 
Last update April 2015

Last review  

 
 

 
 

 
 
 
 
 
 
 
 
 
 



 
 

  

 

 
 
 

 
MEMBRANE FILTRATION AND 

REVERSE OSMOSIS 
FS-TER-005 

 
 

 

MEMBRANE FILTRATION AND REVERSE OSMOSIS 
Date April 2015 

Authors Pablo Ures Rodríguez

Alfredo Jácome Burgos 

Joaquín Suárez López 

Revised by  
Last update 

 

Date 

 

Modified by:

 

Update main topics

 
 
  



 
 

  

 

 
 
 
 

INDEX 
 
 

 
  

 
1.- INTRODUCTION 
2.- FUNDAMENTALS OF ADSORPTION ONTO ACTIVATED CARBON 
[...]
 
 

  

 

CITME. (2006). Informe de vigilancia tecnológica: Tratamientos avanzados de aguas residuales industriales. Madrid. 
España. 

Dar Lin, S. (2007). Water and Wastewater Calculations Manual, 2nd Ed.: Default Book Series. (C. Lee, Ed.). McGraw-
Hill. 

Dasgupta, J., Sikder, J., Chakraborty, S., Curcio, S., & Drioli, E. (2015). Remediation of textile effluents by membrane 
based treatment techniques: a state of the art review. Journal of Environmental Management, 147, 55–72. 
http://doi.org/10.1016/j.jenvman.2014.08.008 

Ellouze, E., Tahri, N., & Amar, R. Ben. (2012). Enhancement of textile wastewater treatment process using 
Nanofiltration. Desalination, 286, 16–23. http://doi.org/10.1016/j.desal.2011.09.025 

Fariñas I., M. (1999). Ósmosis inversa. Fundamentos, tecnología y aplicaciones. McGraw-Hill. 

Futselaar, H., Schonewille, H., & Dalfsen, H. van. (2003). Ultrafiltration technology for potable, process and waste 
water treatment. In PERMEA Conference, Tatranské Matliare, Slovakia. 

Johnson, J., & Busch, M. (2009). Engineering Aspects of reverse osmosis Module Design. Retrieved May 29, 2015, 
from http://www.lenntech.com/Data-sheets/Engineering-Aspects-of-Reverse-Osmosis-Module-Design-
L.pdf 

Judd, S. (2003a). Chapter 2: Membrane Technology. In Membranes for Industrial Wastewater Recovery and Re-use 
(pp. 13–74). Elsevier. http://doi.org/10.1016/B978-185617389-6/50003-5 

Judd, S. (2003b). Chapter 3.3: The textile industry. Membranes for Industrial Wastewater Recovery and Re-use. 
Elsevier. http://doi.org/10.1016/B978-185617389-6/50006-0 

Liu, M., Lü, Z., Chen, Z., Yu, S., & Gao, C. (2011). Comparison of reverse osmosis and nanofiltration membranes in the 
treatment of biologically treated textile effluent for water reuse. Desalination, 281, 372–378. 
http://doi.org/10.1016/j.desal.2011.08.023 

Marcucci, M., Nosenzo, G., Capannelli, G., Ciabatti, I., Corrieri, D., & Ciardelli, G. (2001). Treatment and reuse of textile 
effluents based on new ultrafiltration and other membrane technologies. Desalination, 138(1-3), 75–82. 
http://doi.org/10.1016/S0011-9164(01)00247-8 

Praneeth, K., Manjunath, D., Suresh K., B., James, T., & Sridhar, S. (2014). Economical treatment of reverse osmosis 
reject of textile industry effluent by electrodialysis–evaporation integrated process. Desalination, 333(1), 82–
91. http://doi.org/10.1016/j.desal.2013.11.020 

Simpson Env. Corp. (n.d.). APC Ultrafiltration membranes. Retrieved May 29, 2015, from 
http://www.senvc.com/download/applications/ad_32.pdf 

Singhal, V., & Gupta, K. C. (2009). Visit Report of Effluent Treatment plants/Common Effluent Treatment Plants in the 
Country. Jaipur (India). 

Sójka-Ledakowicz, J., Koprowski, T., Machnowski, W., & Knudsen, H. H. (1998). Membrane filtration of textile 
dyehouse wastewater for technological water reuse. Desalination, 119(1-3), 1–9. 
http://doi.org/10.1016/S0011-9164(98)00078-2 

Srivastava, H. P., Arthanareeswaran, G., Anantharaman, N., & Starov, V. M. (2011). Performance of modified 
poly(vinylidene fluoride) membrane for textile wastewater ultrafiltration. Desalination, 282, 87–94. 
http://doi.org/10.1016/j.desal.2011.05.054 

Yu, S., Chen, Z., Cheng, Q., Lü, Z., Liu, M., & Gao, C. (2012). Application of thin-film composite hollow fiber membrane 
to submerged nanofiltration of anionic dye aqueous solutions. Separation and Purification Technology, 88, 
121–129. http://doi.org/10.1016/j.seppur.2011.12.024 



 
MEMBRANE FILTRATION AND REVERSE OSMOSIS  FS-TER-005 

Page 21 of 
28 

 

 
 

  

 

 

ANNEX 1 
COMMERCIAL MEMBRANE PRODUCTS INFORMATION

 
 

Table A1a.Summary of different research studies in textile effluent  
 nanofiltration treatment (Dasgupta et al., 2015). 

Process description Membrane specification Effluents present Component(s) removed Permeate flux 

Ultrafiltration (UF) UF stage: spiral-wound Raw effluents (textile High color, COD and Maximal permeate flux 
nanofiltration (NF) polyethersulfone (PES) finishing industry) turbidity removal (NF) (UF) at pH 11 

 MWCO: 1 kDa 71% salts rejection No significant effect of 

 NF stage: commercial 54% conductivity on NF permeate flux. 

 spiral-wound (2), NF270 (Duraslick NF) Flux (NF270) > (30%) 

 and (Duraslick NF) 
Duraslick NF 

Textile wastewater Three flat sheet NF Textile effluent (dyeing >99% dye removal Flux (NE-70) twice flux 
reclamation membranes: Desal-5, facility) Rejection (NE- (Desal-5) 

 70 and TS-40 70) > rejection (Desal-5)  
Turbidity, hardness, TOC 

 and color removal: <0.2  
 NTU, 60 mg/L as CaCO3,  
 10 mg/L and 5 HU,  

respectively. 
Direct NF and UF/NF Membranes (NF): NF90, Secondary textile effluent 99 % COD reduction. Flux trend: 

NF200 and NF270 (cotton thread factory). Maximum (95e97%) salt J (NF270) > J (NF200) > J 

 Set up: pilot plant Effluent COD: 200 mg rejection (NF90). (NF90). 
Flat- sheet module TDS: 5000 mg/L Permeate conductivity UF  pre-treatment: NF

Fouling tendency Membrane: NF90-2540 (NF90) < 500 mS/cm. permeate flux increase 
examination Spiral-wound module UF pre-treatment: 40% (50%) 

reduction 
Ultrafiltration (UF) NF: commercial (NF200 Reactive azo dyes: COD retentions: Affected by effluent 

nanofiltration (NF). NF270). Everzol Black, Everzol 80e100% (UF and NF). complexity 
Transmembrane UF: polyethersulfone and Everzol Blue. Conductivity rates (80%) 

pressure range (10 kDa and 1 kDa) Raw textile effluents and Decolorization rates  
UF: 2e7 bar (rinsing baths) >90% (NF).  
NF: 4e15 bar. 
Reactive dye printing NFT-50 membrane. Reactive dyes : C.I. Dye rejection: 50% Permeate flux 

compounds Plate and frame module. Red 24, C.I. Reactive 99.4e99.9%. (adsorption and 
by nanofiltration 12, C.I. Reactive Blue 19, Electrolyte retention: 63 concentration 
(NF). Reactive Black 5 e73%. 

Cross-flow velocities: Organics retention:  
0.4, 0.6 and 0.8  

Pressures (2e15 bar). 
Dye wastewater Nanofiltration polyamide Separate aqueous Almost 100% dyes 20% flux improvement 

 (PA) composite of 5 different dyes: Retention efficiency coagulation (alum) pre- 

 MWCO: 500 Da. Red 75, 80 and 81. improvement after treatment 

 Direct Yellow 8 and 27. coagulation (alum) pre-  
 Model dyeing treatment  
 Direct Red 75, PVA, NaCl  
 

1. Comparison 
 

1. NF membrane: HL (flat 
and Na2SO4 

Raw effluents (denim 
f b i

 
NF permeate quality 

 
11 bar pressure: 

tertiary treatment sheet). dyeing factory) relatively superior. 9% permeate yield (NF) < 
processes: 2. NF membrane: COD < 90 mg/L. permeate yield (RO) 
nanofiltration (NF) (spiral-wound) 60% TDS rejection above  
and reverse MWCO: 150e300 Da. 9 bar.  
(RO) 3. RO membrane: Permeate hardness:  

2. UF/NF AG2514TF 70 mg/L 
and UF/RO Configurations: dead end  

 and cross-flow  
Nanofiltration using UV-photografting 

(
Dyes: Acid red 4, Acid 97% dye retention 0.23e0.28 m3/m2 day 

novelly fabricated p-styrene sulfonate orange 10, Direct red 80, (0.4 MPa). (0.4 MPa) 
membranes. monomer on polysulfone Disperse blue 56, Fouling tendency  

 UF membrane. orange 16. (photografted  
 MWCO: 1200e1300  Da Salts: Na2SO4, NaCl membrane) < fouling  

tendency (commercial 

 polyamide membrane  
Desal SDK 

 
 

 

 



 
MEMBRANE FILTRATION AND REVERSE OSMOSIS  FS-TER-005 

Page 22 of 
28 

 

 
 

  

 

Table A1b. Summary of different research studies in textile effluent  
 nanofiltration treatment (II) (Dasgupta et al., 2015) 

Process description Membrane specification Effluents present Component(s) removed Permeate flux 

Colour and COD Spiral wound Waste waters: 1. 99% color rejection 30.5e70 L/h m2
 

rejection MPS 31 (MWCO: not Yellow 3 RS, Remazol (DK 1073 and NF 45).  
 available) Red 3 BS 87% COD reduction  
 NF 45 (MWCO: 200 Da) 2. Remazol BTE Blue, RN (DK 1073)  

DK 1073 (MWCO: 300 Special Remazol, BTE Fouling tendency (all the 

 Cross-flow configuration BS test membranes)  
 3. Remazol Black,  
 BTE Red 3 BS  

Salts: NaCl, CaCl2, Na2SO4 

Textile dye Membrane: Desal 5DK High molecular weight ~100% dye rejection Declining flux profile 
(polyamide based MWCO: 150e300 Da Direct dyes: direct red Rejection (pH 3) (fouling) 
nanofiltration direct yellow 8. Anionic (pH 6) (anionic dyes)  
membrane) dyes: acid orange 10, Rejection (pH 6) <  

 red 4 Cationic dye: Basic (pH 3) (cationic dyes)  
  blue 3 Disperse dye:   

  Disperse blue 56  
  Reactive dye: Reactive  
 

Color removal and 
 

Membrane: organic 
orange 16 
Reactive black dye 

 
94 and 92% dye 

 
Flux profile: (i) rise with 

reduction membrane (unstirred 
batch and rectangular 

(Cibacron Black B), 
Reactive red dye 

(reactive black and 
reactive red dye 

increase in trans- 
membrane pressure (ii) 

 mode) MWCO: 400 Da COD reduction with time and increasing 

 
Cross flow 

 
Flat sheet polysulfone 

 
CI reactive black 5 

 
Average dye rejection: 

feed concentration 
Average flux at 500 

nanofiltration based thin film 
composite (TFC-SR2) 

Sydney), Salt: NaCl Average NaCl rejection: 
<14% 

59.58e78.4% 
Mean waterflux 

 
Nanofiltration 

 
UV-photografted 

 
Direct red 80 (DR80), 

 
Dye retention: >96% at 

recovery:99% 
Hydraulic  permeability: 

 nanofiltration disperse blue 56 (DB56), 0.4 MPa 0.48e0.56 m3/m2 day 

 MWCO increases with acid red 4 (AR4), reactive  
 increasing hydraulic orange 16 (RO16) and  
 

Nanofiltration 
permeability 
1. Negatively charged 

blue 3 (BB3) 
Synthetic Sulfur Black B 

 
QAPPESK NF membrane 

 
Flux: 

 polypiperazine wastewater better than PIP/PPESK NF 14.5 L/m2 h (QAPPESK 

 (phthalazinone ether membrane at 60 o C 

 sulfone ketone) 
( )

92.3% dye  
 NF membrane Rejection  
 2. Positively charged 10% salts rejection at 60 o  
 quaternized poly  
 (phthalazinone ether  
 sulfone ketone) 

( )
 

 membrane  
 
 
 
 
 
 
 
 
 
  



 
MEMBRANE FILTRATION AND REVERSE OSMOSIS  FS-TER-005 

Page 23 of 
28 

 

 
 

  

 

ANNEX 2 
GRAPHICAL DESCRIPTION OF UNIT PROCESSES 

 

 

Figure 1. Pressured chamber with installed membrane module (a). Hollow fiber membrane module (b). 
XIGATM 

 
 
 

 

 

Figure 2. Complete PURON MP system (microfiltration or ultrafiltration). KMS
 

 
 
 
 



 
MEMBRANE FILTRATION AND REVERSE OSMOSIS  FS-TER-005 

Page 24 of 
28 

 

 
 

  

 

 
 

Figure 3. KONSOLIDATOR system (ultrafiltration). KMS 
 
 
 
 

 

Figure 4. Microfiltration module SUPER-COR®. KOCH membrane systems  
 
 
 
 



 
MEMBRANE FILTRATION AND REVERSE OSMOSIS  FS-TER-005 

Page 25 of 
28 

 

 
 

  

 

 
 

Figure 5. Crossflow operation examples 
 
 
 
 

 

Figure 6. spiral membrane module. KMS 
 
 
 
 



 
MEMBRANE FILTRATION AND REVERSE OSMOSIS  FS-TER-005 

Page 26 of 
28 

 

 
 

  

 

 
 

Figure 7. LIQTECH. Ultrafiltration system for a 70 m3/h flow. Textile ETP (Egipt). 
 

 
 

 
 

 
Figure 8. PANDA water tech. Nanofiltration system applied to textile industry.  



 
MEMBRANE FILTRATION AND REVERSE OSMOSIS  FS-TER-005 

Page 27 of 
28 

 

 
 

  

 

 
 
Figure 9. General water flow line in a CETP of Arulpuran (India)
 

 

 
 
Figure 10. Nanofiltration and reverse osmosis systems in a Zero Liquid Discharge CETP in Angeripalayam, with 
high contribution of textile effluents, in Tirupur (India). 

 
 

Raw effluent 

Screening Unit 

Softening 

Dechlorination 

Sand Filter 

Quartz Filter 

Storage & Homogenization Tank 

Biological oxidation 

Clarifier 

Collection Tank 

Collection Tank 

Resin Filter 

Collection Tank 

Collection Tank 

Micron Filtration 

Antiscalant dosing 

RO Stages I 
& II 

Permeate 

Reuse in Dyeing Process in Member Unit 

Auxiliary 
Evaporator 

Evaporator

Crystallizer

Centrifuge

Regeneration 

Regeneration 

R
ej

ec
ti

on
 

C
on

d
en

sate 

Solar Evaporation 
Pan

Sludge 
Thickener

Landfill/Auxiliary Fuel in 
Cement Kiln

Filter Press 

Filtrate 

Salt for 
reuse in 
dyeing 
units 

Pre-treatment 

RO Plant 

Evaporator 

Landfill 



 
MEMBRANE FILTRATION AND REVERSE OSMOSIS  FS-TER-005 

Page 28 of 
28 

 

 
 

  

 

 

 
Figure 11. United Envirotech. Reverse osmosis modules
 

 


